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Annex B

RF power output conducted

Test Report No.. GOM20803-1683-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC part 15.247
Peak output power conducted

EUT Wireless Gateway for Security System
Model WGC1000
Approval Holder InGrid Inc
Temperature / Voltage 23°C / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 0
Comment 3
<%%> *RBW 1 MH=z Marker 1 [TL ]
*VBW 1 MHz 23.50 dBm
Ref 30 dBm att 60 dB SWT 2.5 ms 2.401136000 GHz

30 Offpet 0.5 dB /JE\
20

/ \\
10
/ \ VL
l-o A .
B ) / \
o0 N i / \.
P
F—30
-—40
-50
60
-70
Center 2.401056¢ GH=z 1 MH=z/ Span 10 MH=z
Comment: Output power=23.5 dBm; verdict: PASS
Date: 8.MAY.2008 13:32:09

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Peak output power conducted

EUT Wireless Gateway for Security System
Model WGC1000
Approval Holder InGrid Inc
Temperature f Voltage 23°C ! Vmax
Test Site / Operator Eurofins Product Service GmbH  /  Mr. Trefftke
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 0
Comment 3
@ *REW 1 MH=z Marker 1 [T1 ]
*VBW 1 MH=z 24.26 dBm
Ref 30 dBm Att 60 dB SWT 2.5 ms 2.401070000 GH=z

30 Offpet 0.% dB

v

el ey

. 2N AN
L NS
7 ~L

Mo
o

—30

F—a0

-—50

B0

=70

Center 2.401056 GH=z 700 kHz/ Span 7 MHz
Comment : OQutput power=24.26 dBm; verdict: PASS
Date: 9.MAY.2008 12:33:07

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC part 15.247
Peak output power conducted

EUT Wireless Gateway for Security System
Model WGC1000
Approval Holder InGrid Inc
Temperature / Voliage 23°C { Vmin
Test Site / Operator Eurofins Product Service GmbH /  Mr. Treffke
Test Specification FCC part 15 section 247(h)
Comment 1 Peak output power
Comment 2 Channel.: 0
Comment 3
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 22.86 dBm
Ref 30 dBm Att 60 dB SWT 2.5 ms 2.401224000 GHz
30 Offget 0.9 dB 1
20 _'_‘\ | A |
IEW
LVL

L10 //////
-0

|

~—20

-—30

-40

F—50

F—60

=10

Centexr 2.401056 GHz 700 kH=z/

Comment: : OQutput power=Z2.86 dBm; verdict: PASS
Date: 9.MAY.2008 12:31:17

Span 7 MH=z

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247

Peak output power conducted

EUT Wireless Gateway for Security System
Model WGC1000
Approval Holder InGrid Inc

Temperature / Voltage 23°C ' Vnom

Eurofins Product Service GmbH

Test Site / Operator

Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 47

Comment 3

®

Att 60

dB

! Mr. Treffke

*REW 1 MH=z
*VBW 1 MH=z

SWT 2.5 ms

Marker 1 [T1 ]
22 .37 dBm
2.441704000 GHz

30 Offpet 0. %

dB

L

st

E

J

/7

N\

AN
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N

LVL

N

L-10 7

-—30

-—40

F—50

F—60

~70

Center 2.441664

GHz

Comment : Output power=22.37 dBm;

Date: B.MAY.2008

13:35:06

1 MHz/

verdict:

PASS

Span 10 MH=z

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Peak output power conducted

EUT Wireless Gateway for Security System
Model WGC1000
Approval Holder InGrid [nc
Temperature / Voltage 23°C [ Vmin
Test Site / Operator Eurofins Product Service GmbH /  Mr. Treffke
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.; 47
Comment 3
® *REW 1 MHz Marker 1 [Tl ]
*vBW 1 MH=z 21.43 dBm
Ref 30 dBm Btt 60 dB SWT 2.5 ms 2.441692000 GHz
30 Offget 0.5 dB
4
| 20 /f"“'_'— L‘m.\ E
/ \
IEW 10 » o
/ \ LVL
oy / S
L-10 //
M{/
=30
40
50
60
=70
Center 2.441664 GH=z J00 kHz/ Span 7 MH=z
Comment : Output power=21.43 dBm; verdict: PASS
Date: 9.MAY.2008 12:56:09

Measurement diagram

Eurofins ETS Product Service GmhH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Peak output power conducted

EUT Wireless Gateway for Security System
Model WGC1000
Approval Holder InGrid Inc
Temperature / Voltage 23°C { Vmax
Test Site / Operator Eurofins Product Service GmbH  /  Mr. Treffke
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 47
Comment 3
@ *REW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 22.81 dBm
Ref 30 dBm Att 60 dB SWT 2.5 ms 2.441524000 GHz
30 Offget 0.5 dB y
.20 el _‘_“\\
/
) ’ /
10 ,/ \\\
“—20
--30
F—40
F-50
F-60
=70
Center 2.441664 GH=z 700 kHz/ Span 7 MHz
Comment ; Output power=22.81 dBm; verdict: PASS
Date: 9.MAY.2008 12:35:33

LV

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC part 15.247
Peak output power conducted

EUT Wireless Gateway for Security System
Model WGC1000
Approval Holder InGrid Inc
Temperature / Voltage 23°C  /  Vnom
Test Site / Operator Eurofins Product Service GmbH [/ Mr. Treftke
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 94
Comment 3
<%§> *RBW 1 MH= Marker 1 [Tl ]
*VBW 1 MH= 20.96 dBm
Ref 30 dBm Attt 60 dB SWT 2.5 ms 2.482052000 GH=z

30 Offket O.5H dB

=

——__

‘ 20 /
/ N

. / N -
/ BN

——30

-—40

--50

+—60

=70

Center 2.482272 GHz 1 MH=z/ Span 10 MHz
Comment : Output power=20.96 dBm; verdict: PASS
Date: 8.MAY.2008 13:48:04

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Peak output power conducted

EUT Wireless Gateway for Security System
Model WGC1000
Approval Holder InGrid Inc
Temperature / Voltage 23°C /  Vmin
Test Site / Operator Eurofins Product Service GmbH /  Mr. Treffke
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.; 94
Comment 3
@ *REW 1 MH=z Marker 1 [T1 ]
*VEBW 1 MH=z 20.40 dBm
Ref 30 dBm Att 60 dB SWT 2.5 ms 2.482272000 GH=
30 Offget O.5 dB
vy A
20 | - =
1EW
F10 7 AN
/ \ VL
-yl / \\
. / \
e \\\
uuz‘of/
30
40
50
60
=70
Center 2.482272 GH=z 700 kHz/ Span 7 MHz
Comment : Quiput power=20.4 dBm; verdict: PASS
Date: O.MAY.Z2008 12:39:23

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Peak output power conducted

EUT Wireless Gateway for Security System
Model WGC1000
Approval Holder InGrid Ine
Temperature / Voliage 23°C  / Vmax
Test Site / Operator Eurofins Product Service GmbH [ Mr. Trefike
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 94
Comment 3
@ *REBW 1 MH=z Marker 1 [T1 ]
*YBW 1 MH=z 21 .23 dBm
Ref 30 dBm Att 60 dB SWT 2.5 ms 2.482482000 GHz
30 offket 0.5 dB
1
| o0 | _!"‘*\_\ “
X / \
LEW]
10 o =
/ \ LVL
) / ¥4
- g \\V
=20
L-30
40
=50
F-60
-70
Center 2.482272 GHz 700 kHz/ Span 7 MHz
Comment: QOutput power=21.23 dBm; verdict: PASS
Date: 9.MAY.2008 12:53:52

Measurement diagram

Eurofins ET'S Product Service GmbH
Storkower Sfr. 38¢, D-15526 Reichenwalde, Germany
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Annex C

20 dB bandwidth

Test Report No.: GOM20803-1683-P-15

Eurofins ETS Product Service GmbH
Storkower Str, 38c, D-15526 Reichenwalde, Germany

Annex C
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FCC part 15.247

20 dB bandwidth

EUT Wireless Gateway for Security System
Model wGC1000

Approval Holder InGrid Inc

Temperature / Voltage 23°C /' Vnom

Test Siie / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification FCG part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.: 0
Comment 3
@ *RBW 10 kHz  Delta 1
*VBW 10 kHz

[Tl 1
-0.2% dB

Ref 30 dBm Att 60 dB S5WT 45 ms ©653.400000000 kH=z
30 Offset 0.% dB Marker| 1 [T1
1171 dBm
20 Ml 2l 400712800 GH=
= J J
IEW | IL!AVHUA uﬂn uﬂ
_1/ vl W \1 -
TH 2.35(7 dBm
o ! _ Y
l—10 n M l-/ \ PtV 1N\ n
{W a W \ﬂ\
20 ! ’
N/“!V V]
‘_30 \*'A\l ‘\\Iw
50
F—60
=70
Center 2.401056 GH=z 220 kHz/ Span 2.2 MH=
Date: 8.MAY.2008 13:51:43

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
20 dB bandwidth

EUT
Model

Approval Holder

grving amnb

&t

TS Product

i

Wireless Gateway for Security System
WGC1000

Temperature / Voltage 2

InGrid Inc

3°C !/ Vnom

Test Site / Operator Eurofins Product Service GmbH /  Mr. Treftke
Test Specification FCC part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.: 47
Comment 3
@ *RBW 10 kHz Delta 1 [T1 1]
*VBW 10 kHz -0.59 dB
Ref 30 dBm Att 60 dB SWT 45 ms 657.800000000 kHz
30 Offpet 0.5 dB Marker| 1 [T1
0l 36 dBm
20 2l 441307800 cuz |IEX
TEW) 10 " Mars
B J f
j \ ‘\,ﬂ"\l\l v
S TH 1.437 dBm i !
i N n ?J \ n
B / ARy |
L-20

A

50

-—60

=70

Center 2.441664 GHz 220 kHz/

Comment:. :
bate:

20 dB bandwidth: ©57.8 KH=z
8.MAY.2008 13:56:11

Span 2.2 MH=

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
20 dB bandwidth
EUT Wireless Gateway for Security System
Model WGC 1000
Approval Holder InGrid Inc
Temperature / Voltage 23°C !/ Vnom
Test Site / Operator Eurofins Product Service GmbH /  Mr. Treffke
Test Specification FCC part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.; 94
Comment 3
@ *RBW 10 ¥Hz  Delta 1 [T1 ]
*YBW 10 kHz 0.66 dB
Ref 30 dBm Att 60 dB SWT 45 ms 644.600000000 kHz
30 Offpet 0.5 dB Marker; 1 [T1
ol 06 dBm
|20 2l 481624800 GH=
TEW) 10 N
A/ \]V‘\/\r -
1
o TH 0 151 dBm
-—10 ﬂ H .\ n

[ i
B i
w v wmm

LY B

50

F—60

=70

Center 2.482272 GH=z 220 kHz/ Span 2.2 MH=z
Date: 8.MAY.2008 14:04:10

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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RSS Gen
Occupied Bandwidth
EUT Wireless Gateway for Security System
Model WGC1000
Approval Holder InGrid inc
Temperature / Voltage 23°C f Vnom
Test Site / Operator Eurofins Product Service GmbH [/ Mr. Treffke
Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 0
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3
<§%> * RBW 30 kHz Marker 1 [T1 ]
*VBW 30 kHz 23.29 dBm
Ref 30 dEBm ALt 60 dB SWT 5 ms 2.400827200 GHz
30 Offget: 0.3 dB OBW651[.200000D00 kH=z
# Temp 1| [Tl OBW]
pl 04 4 E

=
o]

20
2|.400712B800 GHz
] \/\?2 Temp 2| [T1 OBW]
-0 TIT BT 58 d=m
f/ H 2| 401364P00 GHz |LVE
Ny \r\(
10 J‘"M w\n\lj\\’\
0 T
W W \\M\u‘%il il

-—40

| -50

F—60

=70

Center 2.401056 GH=z 220 kHz/ Span 2.2 MHz

Comment : Occupied bandwidth: 651.2 KHz
Date: 9.MAY.2008 10:53:43

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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RSS Gen
Occupied Bandwidth

EUT Wireless Gateway for Security System

Model WGC1000

Approval Holder InGrid Inc

Temperature / Voltage 23°C ! Vnom

Test Site / Operator Eurofins Product Service GmbH [/ Mr. Treffke

Test Specification 4.4.1 Occupied Bandwidth

Comment 1 Channel.: 47

Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used

Comment 3

@ *RBW 30 k= Marker 1 [T1 ]
*VBW 30 kHz 22.16 dEm

Ref 30 dBm Att 60 9B SWT 5 ms 2.441435200 GHz
30 Offzet 0.3 dB OBWE46|. 80000000 kHz

Temp 1| [T1 OBY]
4l 84 dBm

1
2. 441316400 GH=z
o \.\‘mq Temp 2{ [T1 OBW]
;ﬂ

- O 90U OB
\1 2(.441963P00 GHz [LVL

0 f\/”*] \fﬂuf\
M \
it ,

—60

=70

Center 2.441664 GHz 220 kHz/ Span 2.2 MHz

Comment: Occupied bandwidth: 646.8 KHz
Date: 9. MAY.2008 10:55:22

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth

EUT Wireless Gateway for Security System

Model WGGC1000

Approval Holder InGrid Inc

Temperature / Voltage 23°C  / Vnom

Test Site / Operator Eurofins Product Service GmbH /  Mr. Treffke

Test Specification 4.4.1 Qccupied Bandwidth

Comment 1 Channel.: 84

Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used

Comment 3

@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 30 kiz 20.90 dBm
Ref 30 dBm Att 60 dB SWT 5 ms 2.482038800 GH=z
30 Offfet 0.} dB OBW646|. 800000D0O0 kHz
1 Temp 1| [T1 OBWI

ﬁE
H|
5

323 ABm

20
2481920000 GH=z
\rJ"\ P ) Temp 2 [T1 OBW]

rio i 883 IBm
?E 2(.482566800 GHz |[EVL

::0 MJ \Uﬂwv/\
i \

30 J\«r‘/ \An

F—40

Center 2.482272 GHz 220 kHz/ Span 2.2 MH=z

Comment : Occupied bandwidth: 646.8 KH=z

Date:

9.MAY.2008 10:58:11

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15528 Reichenwalde, Germany
Page 1 of 1
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Annex D

Time of occupancy (dwell time)

Test Report No.: GOM20803-1683-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex D
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FCC part 15.247
Time of occupancy {dwell time)

EUT Wireless Gateway for Security System
Model WGC1000
Approval Holder InGrid Inc
Temperature / Voltage 23°C / Vnom
Test Site / Operator Eurofins Product Service GmbH /[ Mr, Treffke
Test Specification FCC part 15 section 247(a)
Comment 1 Time of occupancy
Comment 2 Channel.: 47 (Hopping mode)
Comment 3 40 events * 0.7696 ms result: 30.78 ms
@ RBW 1 MHz Delta 1 [T1 ]
*VBW 1 MHz 0.39 dB
Ref 30 dBm *Att 40 QB SWT 4 ms 769.600000 ps
30 Offget 0.5 4dB Marker| 1 [T1
1 1 19,86 dBm
o0 ’v R -1 600000 us | & |
B -
VIEW] 10 TRG
LVL
Lo
=10
=20
-30
—50
-—60
=70
Center 2.441 GH=z 400 ns/

Comment: BPurst length=0.7696 ms
Date: 9. MAY.2008 11:24:10

Measurementi diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwaltde, Germany
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FCC part 15.247

Duty cycle
EUT Wireless Gateway for Security System
Model WGC1000
Approval Holder InGrid Inc
Temperature / Voltage 23°C [ Vnom
Test Site / Operator Eurofins Product Service GmbH [/ Mr. Treffke
Test Specification FCC part 15 section 247(b)
Comment 1 Duty cycle
Cemment 2 Channel.; 47
Comment 3
@ RBW 1 MHz Delta 1 [T1 ]
*VBW 1 MH=z -0.57 dB
Ref 30 dBm *AtT 40 dB SWT 11 ms 786.200000 ps
30 Offset 0.5 dB Marker| 1 [T1 .
!l 1 22| 38 dBf
20 i —a_noahoo < EN
Delta P [T1 ]
olo1 aB
L0 roezrpaomel TR
VL
O
=10
=20
L-30
o) | Loy A AL ity o
50
—F—60
=70
Center 2.441664 GHz 1.1 ms/

Comment: buty cycle=0.08
Date: 8.MAY.2008 14:17:46

Measurement diagram

Eurofing ETS Product Service GmbH
Storkower 5tr. 38c, D-15526 Reichenwalde, Germany
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Annex E

Number of hopping frequencies

Test Report No.: GOM20803-1683-P-15

Eurofins ETS Product Service GmbH
Storkower Sfr. 38c, D-15526 Reichenwalde, Germany

Annex E
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FCC part 15.247
Number of hopping frequencies

EUT
Model

Approval Holder
Temperature / Yoltage

Wireless Gateway for Security System
WGC1000

InGrid Inc

23°C  / Vnom

LVL

Test Site / Operator Eurcfins Product Service GmbH  /  Mr. Treffke
Test Specification FCC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.; 0-16
Comment 3
@ *RBW 300 kHz
*VBW 300 kH=
Ref 30 dBm Att 60 dB SWT 2.5 ms
30 Offpet .5 dB
Vi i VP VY YT Vi VYV
== |,
Lo /
-3 0 /]
=20
WMWWWM
F—30
—40
=50
—F—60
-70
Center 2.403 GH=z 2.5 MH=z/ Span 25 Miz

Comment: Number of hopping freguencies
9.MAY.2008 10:40:02

Date:

Measurement diagram

Eurofing ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247

Number of hopping frequencies

EUT

Model

Approval Holder
Temperature / Volt

age

Test Site / Operator

Test Specification
Comment 1
Comment 2
Comment 3

®

Ref 30 dBm

Wireless Gateway for Security System
WGC1000

InGrid [nc

23°C !/ Vnom

Eurofins Product Service GmbH / Mr. Treffke
FCC part 15 section 247(a)

Number of hopping frequencies

Channel.; 17-45

*RBW 300 kH=z
*VBW 300 kH=z
Att 60 dB SWT 2.5 ms

30 Off

=
d

LEW

Vi VinVam Vi 'an VY Vi ViV Yo Yau Vi YamYAnTaVsm VikYi ViVt mbsh Vi) -

O

LVL

10

—20

—-30

40

F—-50

F-60

=70

Center 2.428 GHz 2.5 MH=Z/

Comment: Number of hopping frequencies
Date: 9. MAY.2008 10:43:48

Span 25 MH=z

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Page 1 of 1
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FCC part 15.247

Number of hopping frequencies

EUT
Model
Approval Holder

Temperaturs / Voltage
Test Site / Operator

Test Specification
Comment 1
Comment 2
Comment 3

Ref 30 dBm

Wirgless Gateway for Security System

WGC 1000

inGrid Inc

23°C !/ Vnom

Eurofins Product Service GmbH /  Mr. Treffke
FCC part 15 section 247(a)

Number of hopping frequencies

Channel.: 46-74

*RBW 300 kH=
*VBW 300 KkH=z
Att 60 dB SWT 2.5 ms

30 Off

Bet

0.

p dB

P

EYaVal

=3 |,

MU{“‘\UF‘\{*'\UMUP’\ £ (9 M!"’\u MMMMMMUMM i

UV TR A

Y

LVL

0

F—10

F—20

F—30

—40

-50

F—-60

=10

Center 2.453 GH=z 2.5 MHz/

Date: 9.MAY.2008 10:47:21

Span 25 MH=z

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Number of hopping frequencies

EUT
Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1
Comment 2
Comment 3

®

=y
]

i, £y L pinan Folpuaiek
FE Procheet Service Db

by
s

Wireless Gateway for Security System
WGC1000

InGrid Inc

23°C !/ Vnom

Eurofins Product Service GmbH /  Mr. Treffke
FCC part 15 section 247(a)

Number of hopping frequencies

Channel.: 75-94

*RBW 300 kH=z
* VBW 300 kH=
Att 60 dB SWT 2.5 ms

.5 dB

I ' A Y et W i At Y e T e N o W . W WAV P W 2 O 2ay W

vy UUUUUUUUUU\

-0

VL

=10

F-20

-—30

F—40

—50

——~60

=70

Center 2.478 GHz 2.5 MHz/

Comment: Number of hopping frequencies
9.MAY.2008 10:51:10

Date:

Span 2% MH=z

Measurement diagram

Eurofins ETS Product Service GmbH
Starkower Sfr. 38c, D-15526 Reichenwalde, Germany
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Annex F

Carrier frequency separation

Test Report No.: GOM20803-1683-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Annex F
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FCC part 15.247
Carrier frequency separation

EUT Wireless Gateway for Security System
Model WGC1000
Approval Holder InGrid Inc

Temperature / Voltage 23°C {  Vnom

Test Site / Operator Eurofins Product Service GmbH /  Mr. Treffke
Test Specification FCC part 15 section 247(a)(1)

Comment 1 Carrier frequency separation

Comment 2 Channel.: 47 / 48

Comment 3 Hopping mode

®

*RBW 100 kHz

Delta 1

(ri ]

*VBW 100 kHz -0.05 dB
Ref 30 dBm Att 60 dB SWT 2.5 ms 866.800000000 kH=z
30 Offset 0.3 dB Marker| 1 (Tl
22141 dBm
o5 20 441680400 _cH B

L 1

r/ﬂwﬁﬁb\ /f\wmm

/m

-5

10

-15

—20

Center 2.442096 GH=z 220 kH=z/ Span 2.2 MH=z
Comment : Limit: > two—-thirds of the 20 dB bandwidth ; Result: Pass

Date:

9.MAY.2008 10:34:03

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Sir. 38¢, D-15526 Reichenwalde, Germany

Page 1 of 1
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Annex G

Spurious emission radiated

Test Report No., GOM20803-1683-P-15

Eurofins ETS Praduci Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex G



Carrier power (Field Strength)

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:

Model :

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

RTX Telecom A/S

Wireless Gateway for Security System

WGC1000

Eurofins ETS Product Service GmbH /[ Mr.
120 Vv AC / channel:

Tnom, :

25°C / TUnom:

according to §15.247
3m, Ant.: BBEA912Z0D

Dist.:

Hoppe
0 / antenna: 1

Comment 2: Freq: 2.401GHz, Emax: 115.40dBpuv/m, RBW: 100kHz
Level [dBuV/m]
125.00
120.00
110.00
100.00
90.00
80.00
70.00
m.ﬂjl MMWM&A *LLMJAMM\J\MM o M dted AR Aottt oy M ot Jeg
56.38
2.395G 241G 242G 243G 244G 245G 246G 247G 2.488G
Frequency [Hz]
MéS 8. FCC_lSé;?_harm V
LITM FCC_Tx
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holdex:

EUT:
Model:
Test Site

/ Operator:

Test Conditions:
Test Specification:

Comment 1
Comment 2

RTX Telecom A/S
Wireless Gateway for Security System
WGC1000

Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom: 120 V AC / channel:
according to §15.247

Dist.: 3m, Ant.: HK 116

Freq: 134.930MHz, Emax: 35.86dBuV/m, RBW:

Hoppe
0 / antenna: 1

100kHz

100.00

90.00

80.00

70.00

60.00

50.00

40.00

30.00

21.88

Level [dBpV/m]
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""‘mejwl\m
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L] P

30M 60M 80M 100M 120M 140M 160M 180M 200M

Frequency [Hz]

MES 1. FCC_15247
LIM FCC restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:
Test Site

/ Operator:

Test Conditions:
Test Specification:

Comment. 1:

RTX Telecom A/S

Wireless Gateway for Security System
WGC1000

Eurofins ETS Product Service GmbH / Mr.
Tnom.: 25°C / Unom: 120 V AC / channel:
according te §15.247

Dist.: 3m, Ant.: HK 116

Hoppe
0 / antenna: 1

Comment 2: Freq: 198.297MHz, Emax: 33.93dBpvV/m, RBW: 100kHz
Level [dBpV/m]
100.00
90.00 I
80.00
70.00
60.00
50.00
40.00
W W SR
3000\MWM LWMMMA wwmmw“&mﬁwkaﬁ;FWHMNWqumw
i~ | et AV
21.09
30M 60M 80M 100M 120M 140M 160M 180M 200M
Freguency [Hz]
MES 1. Féé715247 N
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model : WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 0 / antenna: 1
Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 672.946MHz, Emax: 31.79dBpv/m, RBW: 100kHz

Level [dBuV/m]
100.00

90.00

80.00

70.00

60.00

50.00

40.00
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

RTX Telecom A/S

Wireless Gateway for Security System

WGC1000

Burofins ETS Product Service GmbH / Mr. Hoppe

Tnom.: 25°C / Unom: 120 V AC / channel: 0 / antenna:

according to §15.247
Dist.: 3m, Ant.: HL 223, amplif.
Freq: 259%9.319%Hz, Emax: 29.983Bpv/m, RBW: 100kH=z

1

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / TUnom: 120 V AC / channel: 0 / antenna: 1
Test. Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 2.400GHz, Emax: 59.65dBpvV/m, RBW: 1Miz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

E0T:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

RTX Telecom A/S
Wireless Gateway for Security System
WGC1000

Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom: 120 V AC / channel:
according to §15.247, peak detector
Dist.: 3m, Ant.: BBRA9120D, amplif.

Freq: 2.400GHz, Emax: 59.65dBpv/m, RBW:

Hoppe
0 / antenna: 1

1MHz

Marker: 2.4 GHz

Level [dBpV/m]

59.65 dBpvY/m

73.9

70.0

65.0

60.0

55.0

50.0

N
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1
2144G 226G

2.3G
Frequency [Hz]

24G

2.544G

MES 3.

FCC_15247
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGCL000

Test Site / Operator: Eurofins ETS Product Service GmkbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 0 / antenna: 1
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS9120D, amplif.

Comment 2: Freq: 2.400GHz, Emax: 64.44dBpV/m, RBW: 1MH=z

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S
EUT: Wireless Gateway for Security System
Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom. : 25°C / Unem: 120 V AC / channel: 0 / antenna: 1
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freqg: 2.400GHz, Emax: 64.44dBpV/m, RBW: 1MHz

Marker: 2.380360721 GHz 57.49 dBpvV/m

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

RTX Telecom A/S
Wireless Gateway for Security System
WGC1000

Eurofins ETS Product Service GmbH / Mr.
Tnom.: 25°C / Unom: 120 V AC / channel:

according to §15.247, average detector
Dist.: 3m, Ant.: BBHA9120D, amplif.
Freq: 2.400GHz, Emax: 43.45dBpv/m, RBW:

Hoppe

0 / antenna: 1

1MHz

Level [dBpV/m)|

Marker: 2.380360721 GHz 35.33 dBpv/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: G / antenna: 1
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freqg: 7.206GHz, Emax: 55.37dBpV/m, RBW: 1MHz

Level [dBuV/m]
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Spuriocus emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment 1:
Comment 2:

RTX Telecom A/S

Wireless Gateway for Security System
WGC10G0

Eurofins ETS Product Service GmbH / Mr.
Tnom.: 25°C / Unom: 120 V AC / channel:
according to §15.247, peak detector
Dist.: 3m, Ant.: BBHEA9120D, ampl.+HP.

Hoppe

0 / antenna:

Freg: 7.206GHz, Emax: 52.33dBuV/m, RBW: 1MH=z

i
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: O / antenna: 1
Test Specification: according te $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA2120D, ampl.+HP.

Comment 2: Freq: 9.603CGHz, Emax: 52.38dBpV/m, RBW: 1MHz

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Thom.: 25°C / Unom: 120 V AC / channel: ¢ / antenna: 1
Test Specification: according to $§15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS9120D, ampl.+HP.

Comment 2: Freg: 9.603GHz, Emax: 47.63dBuV/m, RBW: 1MEz

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model :

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr.

RTX Telecom A/S
Wireless Gateway for Security System
WGC1000

Hoppe

Test Conditions: Tnom.: 25°C / ©Unom: 120 V AC / channel: 0 / antenna: 1
Test Specification: according to §15.247, peak detector
Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Comment 2: Freq: 12.000GHz, Emax: 55.00dBuv/m, RBW: 1MHz
Level [dBpV/m]
100.0
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service Gmb#d / Mr. Hoppe

Test Conditions: Tnem.: 25°C / Unom: 120 V AC / channel: 0 / antenna: 1
Test Specification: according to §15.247, peak detector

Comment. 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment Z2: Freg: 12.000GHz, Emax: 55.00dBpV/m, RBW: 1MHz

Markexr: 12 GHz 55 dBuv/m

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

, SUBPART C

RTX Telecom A/SS
Wireless Gateway for Security System
WGC1000

Eurofins ETS Product Service GmbH / Mr.
Tnom.: 25°C / Unom: 120 V AC / channel:

according to §15.247, average detector
Dist.: 3m, Ant.: BBHAS120D, ampl.+HP.
Freq: 14.405GHz, Emax: 35.28dBpv/m, RBW:

Hoppe
0 / antenna: 1

1MHzZ

Marker: 12 GH=z

Level [dBuV/m]

31.03 dBpV/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 0 / antenna: 1
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS9120D, ampl.+HP.

Comment 2: Freq: 14.405GHz, Emax: 46.13dBuv/m, RBW: 1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 0 / antenna: 1
Test Specification: according to §15.247, peak detector

Comment, 1: Dist.: 3m, Ant.: HL025, amplif,

Comment 2: Freq: 24.482GHz, Emax: 49.32dBpV/m, RBW: 1MHz

Level [dBpVv/m]
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90.00
80.00
70.00
60.00
50.00
A
A ] W}W\'W‘WN m\'ﬁ i J&N\’*‘“\*%,,
36.25
17G  18G 19G 20G 21G 22G 23G 24G 256G 26.5G
Frequency [HZ]
MES 7. FCC_ 15247
LIM FCC_restricted

Page 1/1 05/05/2008 08:43 Overview / Antenna vertical



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EOT:
Model:
Test Site

/ Operator:

Test Conditions:
Test Specification:

Comment 1
Comment 2

RTX Telecom A/S
Wireless Gateway for Security System
WGCL1000

Eurofins ETS Product Service GmbE / Mr.
Tnom.: 25°C / Unom: 120 V AC / channel:

according to §15.247, peak detector
Dist.: 3m, Ant.: HLO025, amplif.
Freq: 24,596GHz, Emax: 49.30dBpvV/m, REW:

Hoppe
¢ / antenna: 1

1MHz

100.00

90.00
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Hopps

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according to $15.247

Comment 1: Dist.: 3m, Ant.: HEK 116

Comment 2: Freq: 32.385MHz, Fmax: 48.44dBpvV/m, RBW: 100kHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 193.868MHz, Emax: 33.54dBpV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom &/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Pest Conditions: Tnom.: 25°C / Unom: 120 Vv AC / channel: 47 / antenna: 1
Test Specification: according to §15.247

Comment 1: pist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freg: 672.946MHz, Emax: 34.12dBpV/m, RBW: 100kHz
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100.00

90.00

80.00

70.00

60.00

50.00

40.00

30.00 - 1
A M' I “ﬂi% e "' MHW“\M. r /} \ / L ﬂ&ﬂﬂﬁﬂw‘%mww

20.00 T ¥ IUTi wuu lJ_{h!""’ \‘P‘,‘,M LA A'.'|

9.62
200M  300M 400M 500M 600M 700M 800M 900M 1G

Frequency [Hz]

MES 2. FCC_15247
LIM FCC restricted

Page 1/1 30/04/2008 13:32 Overview / Antenna vertical




Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

RTX Telecom A/S
Wireless Gateway for Security System
WGC1000

Eurofins ETS Product Service Cmbd / Mr.
Tnom.: 25°C / Unom: 120 V AC / channel:

according to §15.247
Dist.: 3m, Ant.: HL 223, amplif.

Freq: 200.000MHz, Emax: 30.95dBpV/m, RBW:

Hoppe

47 [/ antenna: 1

100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Furcofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according te §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS9120D, amplif.

Comment. 2: Freq: 2.502GHz, Emax: 50.18dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S
EUT: Wireless Gateway for Security
Model: WGC1000

System

Test Site / Operator: Eurofins ETS Product Service GmbHE / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel:
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freqg: 2.392GHz, Emax: 56,.44dBpV/m, RBW: 1MHz

47 / antenna: 1
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S
EUT: Wireless Gateway for Security System
Model: WGC1000
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according to $§15.247, peak detector
Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.
Comment 2: Freq: 2.3%2GHz, Fmax: 56.44dBpvV/m, RBW: 1MHz
Marker: 2.38B0360721 GHz 53.93 dBpV/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1006C

Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif,

Comment. 2: Freq: 2.392GHz, Emax: 56.44dBpV/m, RBW: 1MHz

Marker: 2.391583166 GHz 56.44 dBuvV/m
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model :

Test Site / Operator:

SUBPART C

RTX Telecom A/S

Wireless Gateway for Security System
WGC100¢

Eurofins ETS Product Service GmbH / Mr.

Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according to §15.247, peak detector
Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Comment 2: Freq: 7.327GHz, Emax: 55.46dBpV/m, RBW: 1MH=z
Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

RTX Telecom A/S
Wireless Gateway for Security System
WGC1000

Eurofins ETS Product Service GmbH / Mr.
Tnom.: 25°C / Unom: 120 Vv AC / channel:

according to $§15.247, average detector
Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Hoppe

47 / antenna:

Freq: 7.327GHz, Emax: 37.41dBpv/m, RBW: 1MHz

Level [dBpV/m]

Marker: 7.326653307 GH=z 37.41 dBpV/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

FUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 7.327GHz, Emax: 52.14dBpvV/m, RBW: 1MH=Z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according tc §$15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 9.764GHz, Emax: 49.58dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freg: 9.764GHz, Emax: 47.82dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA%120D, ampl.+HP.

Comment 2: Freq: 12.200GHz, Emax: 53.69dBpV/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

BUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

RTX Telecom A/S

Wireless Gateway for Security System
WGC100Q

Eurcfins ETS Product Service GmbH / Mr.
Tnom.: 25°C / Uncm: 120 Vv AC / channel:
according to §15.247, peak detector
Dist.: 3m, Ant.: BBHAYS120D, ampl.+HP.
Freq: 12.200GHz, Emax: 46.0ldBuv/m, RBW:

Hoppe
47 / antenna: 1

1MHzZ
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

RTX Telecom A/S
Wireless Gateway for Security System
WGCL0C0

Eurofins ETS Product Service GmbHE / Mr.
Tnom.: 25°C / Unom: 120 V AC / channel:

according to §15.247, peak detector
Dist.: 3m, Ant.: HLO25, amplif.
Freq: 24.653GHz, Emax: 49.06d8pV/m, RBW:

Hoppe

47 / antenna: 1

1MHzZ
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

Tnom. :

Dist.:

25°C / Unom:
according to §15.247, peak detector
3m, Ant.: HL0O25, amplif.

Freq: 24.539GHz,

RTX Telecom A/S

Wireless Gateway for Security System
WGC1000

Eurcfins ETS Product Service GmbH / Mr.
120 v AC / channel:

Emax: 49.62dBpv/m,

RBW:

Hoppe

1MHzZ

47 / antenna: 1
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Spurious emissions Field Strength

FCC RULES PARY 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC10G0

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Taom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 1
Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 134.930MHz, Emax: 37.15dBuV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Burcfins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 1
Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 1llé

Comment 2: Freq: 30.000MHz, Emax: 36.04dBpv/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test $ite / Operator: Eurofins ETS Product Service GmbH / Mr., Hoppe

Test Conditions: Tnom.: 25°C / Unem: 120 V AC / channel: 94 / antenna: 1
Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: BL 223, amplif.

Comment 2: Freq: 671.343MHz, Emax: 31.40dBpV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model : WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 1
Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 259.319MHz, Emax: 30.27dBpV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

RTX Telecom A/S

Wireless Gateway for Security System

WGC1000

Burofins ETS Product Service GmbH / Mr. Hoppe

Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna:
according to §15.247, peak detector

Dist.: 3m, Ant.: BBHAS120D, amplif.

Freg: 2.490GHz, Emax: 56.41dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FPCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model :

Test Site / Operator:
Tesit Conditions:
Test Specification:

Comment. 1:
Comment 2:

RTX Telecom A/S
Wireless Gateway for Security System

WGC1000
Burofins ETS Product Service GmbH / Mr.
120 Vv AC / channel:

Tnom, :

25°C / Unom:

according to $§15.247, peak detector

Dist.:

3m, Ant.: BBHA9120D, amplif,

Hoppe

94 / antenna: 1

Freq: 2.490GHz, Emax: 56.41dBuvV/m, RBW: 1MHz

Marker:

2.383166333 GHz

54.68 dBuvV/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Bpproval Holder: RTX Telecom A/S
EUT: Wireless Gateway for Security System
Model: WGC1000
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Conditions: Tnom.: 25%°C / Unom: 120 V AC / channel: 94 / antenna: 1
Test Specification: according to §15.247, average detector
Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.
Comment 2: Freq: 1.898GHz, Emax: 40.69dBpv/m, RBW: 1MHz
Marker: 2.383166333 GHz 36.03 dBpV/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditicns:
Test Specification:

Comment 1:
Comment 2:

RTX Telecom A/S
Wireless Gateway for Security System
WGC1000

Furofins ETS Preoduct Service GmbH / Mr.
Thom.: 25°C / Unom: 120 V AC / channel:

according to §15.247, peak detector
Dist.: 3m, Ant.: BBHA9120D, amplif.

Hoppe

94 / antenna: 1

Freq: 2.490GHz, Emax: 56.41dBpV/m, RBW: IMHz

Marker:

Level [dBpY/m]
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Spurious emissions Field Strength

FCC RULES FPART 15, SUBFART C

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:
Comment 2:

RTX Telecom A/S
Wireless Gateway for Security System
WGC1000

Furofins ETS Product Service GmbH / Mr.
Tnom.: 25°C / Unom: 120 V AC / channel:

according to §15.247, peak detector
Dist.: 3m, Ant.: BBHA9120D, amplif.
Freq: 2.378GHz, Emax: 59.44dBpVv/m, RBW:

Hoppe
%4 / antenna: 1
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

RTX Telecom A/S

Wireless Gateway for Security System
WGC1000

Eurofins ETS Product Service GmbH / Mr.
Thom.: 25°C / Unom: 120 V AC / channel:
according to §15.247, peak detector
Dist.: 3m, Ant.: BBHAS9120D, amplif.

Hoppe

94 / antenna: 1

Freq: 2.378GHz, Emax: 59.44dBpvV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 1
Test Specification: according te $15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 1.898GHz, Emax: 40.69dBpvV/m, RBW: 1MHz

Marker: 2.4B9578156 GH=z 33.85 dBpV/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S
FUT: Wireless Gateway for Security System
Model: WGC1000
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: %4 / antenna: 1
Test Specification: according to §15.247, average detector
Comment 1: Dist.: 3m, Ant.: BBHAS120D, amplif.
Comment 2: Freq: 2.378GHz, Emax: 41,52dBpV/m, RBW: 1MHz
) ’ 1
Marker: 2,31755511 GHz 41.52 dBuv/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Burofins ETS Product Serwvice GmkH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 1
Test Specification: according to $1%5.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment. 2: Freq: 2.378GHz, Emax: 59.44dBuV/m, RBW: 1MHz

Marker: 2.498695391 GH=z 58.97 dBpV/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 1
Test Specification: according to $§15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, amplif.

Comment 2: Freg: 2.378GHz, Emax: 41.52dBpv/m, RBW: 1MHz

Marker: 2.498695391 GHz 36.74 dBpV/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Helder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr, Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna:
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 7.447GHz, Emax: 350.81dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

¥FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 1
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.+HP.

Comment 2: Freq: 7.447GHz, Emax: 4%.47dBpV/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Burofins ETS Product Service GmbE / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 1
Test Specification: according to §15.247, peak detector

Comment 1: Dist,: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 9.932GHz, Emax: 47.63dBpv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 1
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9%120D, ampl.+HP.

Comment 2: Freq: 9.932GHz, Emax: 45.01dBpV/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

RTX Telecom A/S
Wireless Gateway for Security System
WGC1000

Eurofins ETS Product Service GmbH / Mr.
Tnom.: 25°C / TUnom: 120 V AC / channel:

according to $§15.247, peak deltector
Dist.: 3m, Ant.: BBHAS120D, ampl.-+HP.
Freq: 12.411GHz, Emax: 51.12dBuV/m, RBW:

Hoppe

94 / antenna:

1MHz
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Spurious emissions Field Strength

FCC RULES PART 15

Approval Holder:

EUT:

Model :

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

, SUBPART C

RTX Telecom A/S
Wireless Gateway for Security System
WEC10090

Furofins ETS Product Service GmbH [/ Mr.
Tnom.: 25°C / Unom: 120 V AC / channel:

accerding to §15.247, peak detector
Dist.: 3m, Ant.: BBHAS120D, ampi.-+HP.
Freq: 12.411GHz, Emax: 46.47dBpV/m, RBW:

Hoppe
94 / antenna: 1

1MHzZ
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model : WGC1000

Test Site / Operater: Eurofins ETS Product Service GmbE / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 1
Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, &Ant.: HL025, amplif.

Comment 2: Freq: 24.539CHz, Fmax: 49.96dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model : WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Thom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 1
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HL025, amplif.

Comment 2; Freq: 24.577GHz, Emax: 49.85dBpV/m, RBW: 1MHz

Level [dBuV/m]
100.00

90.00

80.00

70.00

60.00

50.00

s, BV Hm/vﬂp/‘fu‘?"“‘“‘f\‘rmﬂ b/
40.00 .
35.81

17G  18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]

N WWWWW ‘f‘M va \v;\f\%,?

MES 7. FCC_15247
LIM FCC restricted

Page 1/1 05/05/2008 09:26 Overview / Antenna horizontal



Carrier power (Field Strength)
FCC RULES PART 15, SUBPART (C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: ¢ / antenna: 2
Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: BBHA9120D

Comment 2: Freq: 2.40iGHz, Emax: 114,23dBpV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

RTX Te

lecom A/S

Wireless Gateway for Security System

WGC100

Furofins ETS Product Service GmbH / Mr.
25°C / Unom: 120 V AC / channel:

Tnom. :
accord
Dist.:
Freq:

0

ing to §15.247
3m, Ant.: HK 116

42 ,605MHz, Emax: 42.12d4BpV/m, RBW:

Hoppe
0 / antenna: 2

100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Thom.: 25°C / Unom: 120 V AC / channel: O / antenna: 2
Test Specification: according to $15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 193.527MHz, Emax: 34.35dBpV/m, RBW: 100kH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EDT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Hoppe

Test Conditicns: Tnom.: 25°C / Unom: 120 V AC / channel: C / antenna: 2
Test Specification: according to §15.247

Comment. 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 672.946MHz, Emax: 34.60dBpvV/m, REW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holdex: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 0 / antenna: 2
Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freg: 259.319MHz, Emax: 30.45dBpV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Burofins ETS Product Service GmbE / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 0 / antenna: 2
Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freg: 2.389GH=z, Emax: 54.87dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S3

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 0 / antenna: 2
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 2.389GHz, Emax: 54.87dBuv/m, RBW: 1MHz

Marker: 2.388777555 GHz 54.87 dBpv/m

Level [dBpV/m]
68.2

65.0

60.0

55.0 .<1>

50.0 v ll

45.0 Al Mo

AlaA  abes

40.0 VJ/mf A PN AUy T
37.1 Pa,Y P AAHAf\P

2.15G 2.3G 24G 2.5G 2.6G 2.694G
Freguency [Hz]

MES 3. FCC_15247
LIM FCC restricted

Page 1/1  30/04/2008 15:37 Overview / Antenna vertical



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTY Telecom A/S
EUT: Wireless Gateway for Security System
Model: WGC1000
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 0 / antenna: 2
Test Specification: according to §15.247, average detector
Comment. 1: Dist.: 3m, Ant.: BBHA9120D, amplif.
Comment 2: Freqg: 2.400GHz, Emax: 43.9%dBpV/m, RBW: 1MHz
Marker: 2.388777555 GHz 33.25 dBuv/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART (C

Approval Holder: RTX Telecom A/S

FUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Thom.: 25°C / Unom: 120 V AC / channel: 0 / antenna: 2
Test Specification: according to §15.247, peak detectoer

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 2.400GHz, Emax: 68.52dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S
EUT: Wireless Gateway for Security System
Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 0 / antenna: 2
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 2.400GHz, Emax: 68.32dBpV/m, RBW: 1MHz

Marker: 2.3859719%44 GHz 56.55 dBuv/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: ¢ / antenna: 2
Test Specification: according to §15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 2.400GHz, Emax: 45.99dBpV/m, RBW: 1MHz

Marker: 2.385971944 GHz 35.26 dBpV/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model : WGC1000

Test Site / Operator: FRurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 0 / antenna: 2
Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.+HP.

Comment 2: Freq: 7.206GHz, Emax: 56.74dBpV/m, RBW: 1MH=z

100.0

90.0

80.0

70.0

60.0

50.0

40.0
35.9

Level [dBpVY/m]

wf“"‘J L&W

‘ AAIIWWWW

[T

4G 5G 6G 7G BG
Frequency [Hz]

———MES 4, FCC_15247
LIM FCC _restricted

Page 1/1

05/05/2008 09:59 Overview / Antenna vertical




Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Bpproval Helder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditicns: Tnom.: 25°C / Unom: 120 V AC / channel: 0 / antenna: 2
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+iHP.

Comment 2: Freq: 7.206GHz, Emax: 55.28dBpv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT:

Model:

Test Conditions: Trniom. :
Test Specification:
Comment 1:

Comment 2:

Dist.:

Freq: 9.603GHz, Emax:

RT¥ Telecom A/S

Wireless Gateway for Security System
WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH /  Mr.
25°C / Unom: 128 V AC / channel: 0 / antenna: 2
according te $§15.247, peak detector
3m, Ant.: BBHA9120D, ampl.+HP,
43.45dBpvV/m, RBW:

Hoppe
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom L/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 0 / antenna: 2
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant,: BBHAS120D, ampl.-+HP.

Comment 2: Freq: 9.603GHz, Emax: 44,43dBpV/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 0 / antenna:
Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBEA9120D, ampl.-+HP.

Comment 2: Freq: 12.000GHz, Emax: 48.61dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 0 / antenna: 2
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.+HP.

Comment 2: Freq: 16.810GHz, Emax: 48.35dBuv/m, RBW: 1MEz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway f[or Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: C¢ / antenna: 2
Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HLO25, amplif.

Comment 2: Freq: 24.501GHz, Emax: 50.34dBpv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V BAC / channel: 0 / antenna: 2
Test Specification: according to §15.247, peak detector

Comiment 1: Dist.: 3m, Ant.: HL025, amplif.

Comment 2: Freq: 24.215GHz, Emax: 49.26dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eureofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 134.930MHz, Emax: 36.84dBpV/m, RBW: 100kH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom &/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurcofins ETS Product Service Gmbh / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 192.846MHz, Emax: 33.60dBuv/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Trnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 671.343MHz, Emax: 31.78dBpV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 259.319MHz, Emax: 30.29dBpV/m, RBW: 100ki=z
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

RTX Telecom &/S

Wireless Gateway for Security System

WGC1000

Eurofins ETS Product Servicse GmbH / Mr. Hoppe

Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna:
according to §15.247, peak detector

Dist.: 3m, Ant.: BBBAS120D, amplif.

Freq: 2.375GHz, Emax: 50.95dBpv/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment 1

Comment 2:

RTX Telecom A/S

Wireless Gateway for Security System

WGC1000

Furofins ETS Product Service GmbH / Mr. Hoppe

Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna:
according to $§15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 2.383GHz, Emax: 56.72dBpV/m, RBW: 1Miz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:

Model:

Test Site /
Test Condit

Operator:
ions:

Test Specification:

Comment 1:
Comment 2:

RTX Telecom A/S

Wireless Gateway for Security System

WGC1000

Eurofins ETS Preoduct Service GmbH / Mr. Hoppe

Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna:
according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA%120D, amplif.

Freq: 2.383GHz, Emax: 56.72dBpvV/m, RBW: 1MHz

Marker:

2.,383166333 GH=z 56.72 dBpv/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC10G0

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / TUnom: 120 V AC / channel: 47 / antenna:
Test Specification: according to §15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 1.898GHz, Emax: 37.66dBpV/m, RBW: 1MHz

Marker: 2.383166333 GHz 37.22 dBpvV/m
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Spurious emissions Field Strength

FPCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:
Test Site

/ Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

RTX Telecom A/S

Wireless Gateway for Security System

WGC1C00

Eurofins ETS Product Service GmbE / Mr. Hoppe

Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna:

according to §15.247, peak detector
Dist.: 3m, Ant.: BBHA%120D, ampl.+HP.
Freqg: 7.327GHz, Emax: 55.20dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / M™Mr. Hoppe

Test Conditions: Thom.: 25°C / Unom: 120 V AC / channel: ¢ / antenna:
Test Specification: according to §15.247, average detector

Comment 1: Dist.: 3m, &nt.: BBHA9120D, ampl.+HP.

Comment 2: Freg: 7.327GHz, Emax: 40.14dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment. 2: Freq: 7.327GHz, Emax: 51.89dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holdex:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment. 1:

Comment. 2:

SUBPART C

RTX Telecom A/S

Wireless Gateway for Security System

WGC1000

Eurofins ETS Product Service GmbH / Mr. Hoppe

Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna:
according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Freq: 9.764GHz, Emax: 48.45dBpV/m, RBW: 1MHzZ
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment. 2:

SUBPART C

RTY Telecom A/S

Wireless Gateway for Security System

WGCL0G0

Eurofins ETS Product Service GmbH / Mr. Hoppe

Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna:
according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Freq: 9.764GHz, Fmax: 47.51dBpvV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EOT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 14,645GHz, Emax: 47.01dBpV/m, RBW: 1Mz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

RTX Telecom A/S
Wireless Gateway for Security System
WGC1000

Eurofins ETS Product Service GmbH / Mr.
120 Vv AC / channel:

Tnom.: 25°C / Unom:
according to §15.247, peak detector
Dist.: 3m, Ant.: BBHA%120D, ampl.+HP.
Freq: 12.200GHz, Emax: 47.51idBpv/m, RBW:

Hoppe
47 / antenna: 2
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

RTX Telecom A/S
Wireless Gateway for Security System
WGC1000

Eurofins ETS Product Service GmbH / Mr.
120 v AC / channel:

Tnom.: 25°C / Unom:
according to §15.247, peak detector
Dist.: 3m, Ant.: EL025, amplif.

Hoppe
47 / antenna: 2

Freq: 24.596GHz, Bmax: 49.53dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom B/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins BTS Product Service GmbH / Mr. Hoppe

Test Conditions: Thom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HLO25, amplif.

Comment 2: Freqg: 24.577GHz, Emax: 49.3%dBpv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGCL10G0

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Roppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 2
Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 134.9%930MHz, Emax: 38.18dBpvV/m, RBW: 100kH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S
EUT: Wireless Gateway for Security System
Model: WGC1000
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: %4 / antenna: 2
Test Specification: according te §15.247
Comment 1: pist.: 3m, Ant.: HK 116
Comment 2: Freq: 185.351MHz, Emax: 34.41dBpV/m, RBW: 100kH=z
‘ )
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Meodel: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 2
Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment. 2: Freq: 672.946MHz, Emax: 32.89dBuvV/m, RBW: 1CO0kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model :
Test Site

/ Operator:

Test Conditions:
Test Specification:

Comment 1
Comment 2

RTX Telecom A/S
Wireless Gateway for Security System

WGC1060

Eurofins ETS Product Service GmbH / Mr. Hoppe
Tnom.: 25°C / Unom: 120 V AC / channel: 94
according to §15.247

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 25%,319MHz, Emax: 30.23dBpV/m, RBW: 100kHz

/ antenna:
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT:
Model:

Test Site / Operator: Burofins ETS Product Service Gmbil / Mr.
Thom.: 25°C / Uncm: 120 V AC / channel:

Test Conditions:
Test Specification:
Comment. 1:

Comment 2:

RTX Telecom A/S
Wireless Gateway for Security System
WGC1000

according to §15.247, peak detector
Dist.: 3m, Ant.: BBHA9120D, amplif.

Hoppe

94 / antenna:

Freq: 2.493GHz, Emax: 57.02dBpv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S
EUT: Wireless Gateway for Security System
Model: WGC1000
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 2
Test Specification: according to §15.247, peak detector
Comment. 1: Dist.: 3m, Ant.: BBHA9120D, amplif.
Comment 2: Freqg: 2.493GHz, Emax: 57.02dBpV/m, RBW: 1MH=z
Marker: 2.37474%499 GHz 54.79 dBpV/m
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

Field Strength
SUBPART C

RTX Telecom A/S5
Wireless Gateway for Security System
WGC10006

Burofins ETS Product Service GmbH / Mr.

Hoppe

Tpnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 2
according to §15.247, average defector
Dist.: 3m, Ant.: BBHAS120D, amplif.

Freq: 1.898GHz, Emax: 39.87d8pV/m, RBW: 1MHz

Marker: 2.37474%499 GHz 39.01 dBuv/m
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

RTX Telecom A/S

Wireless Gateway for Security System

WCCL000

Eurofins ETS Product Service GmbH / Mr. Hoppe

Tnom.: 25°C / Unom: 120 V AC / channel: %4 / antenna:
according to $15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 2.493GHz, Emax: 57.024BpV/m, RBW: 1MHz

Marker:

Level [dBpV/m]

2.492617234 GHz

57.02 dBuvV/m

70.5

65.0

60.0
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| —
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 2
Test Specification: according to §15.247, average detector

Comment 1: Dist.: 3m, Ant.: BBHA%9120D, amplif.

Comment 2: Frecg: 1.89%8GHz, Emax: 39.87dBpV/m, RBW: 1MHz

Marker: 2,492617234 GHz 34.67 dBpvV/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:

Test Conditions:

Test Specification:

Comment 1:
Comment 2:

RTX Telecom A/S
Wireless Gateway for Security System
WGC1000

Eurofins ETS Product Service GmbH / Mr.
Tnom.: 25°C / Unom: 120 V AC / channel:

according to §15.247, peak detector
Dist.: 3m, Ant.: BBHA912{0D, amplif.

Hoppe
94 / antenna: 2

Freq: 2.490GHz, Emax: 62.18dBpV/m, RBW: 1MHz

69.7
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Level [dBpV/m]

2.383166333 GHz 58.16 dBpvV/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom RA/S
EUT: Wireless Gateway for Security System
Model: WGC1000
Test Site / Operator: Eurcofins ETS Product Service GmbH / Mr. Hoppe
Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 2
Test Specification: according to $§15.247, average detector
Comment 1: Dist.: 3m, Ant.: BBHA%120D, amplif.
Comment 2: Freq: 2.380GHz, Emax: 41.28dBuV/m, RBW: 1MH=z
Marker: 2.383166333 GHz 41.11 dBpv/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S
E0T: Wireless Gateway for Security System
Model: WGC1000
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 2
Test Specification: according to §15.247, peak detector
Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.
Comment 2: Freq: 2.490GHz, Emax: 62.18dBuv/m, RBW: 1MiH=z
Marker: 2.489578156 GHz 62.18 dBpv/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S
EUT: Wireless Gateway for Security System
Model: WGCL1000
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 2
Test Specification: according to §15.247, average detector
Comment 1: Dist.: 3m, Ant.: BBHAS120D, amplif.
Comment 2: Freq: 2.380GHz, Emax: 41.28dBuv/m, RBW: 1MHz
Marker: 2.489578156 GHz 36.09 dBuvV/m
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 2
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.+HP.

Comment 2: Freq: 7.447GHz, Emax: 51.39%9dBpv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

hpproval Holder:
EUT:
Model:

Test Site / Operator:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

RTX Telecom A/S

Wireless Gateway for Security System

WGC1000

Eurofins ETS Product Service GmbE / Mr. Hoppe

Thnom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 2
according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Freq: 7.447GHz, Emax: 49.79dBuV/m, RBW: 1MH=Z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBFART C

Approval Heolder:
EUT:
Model:

Test Site / Operator:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

RTX Telecom A/S

Wireless Gateway for Security System
WGC1000

FEurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom: 120 Vv AC / channel:
according to §15.247, peak detector
Dist.: 3m, Ant.: BBHAY120D, ampl.+HP.
Freg: 9.932GHz, Emax: 46.31dBpV/m, RBW:

Hoppe
94 / antenna: 2
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

BEUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 Vv AC / channel: 84 / antenna: 2
Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment. 2: Freq: 9.932GHz, Emax: 43.04dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

, SUBPART C

RTX Telecom A/S

Wireless Gateway for Security System
WGC1000

Eurofins ETS Product Service GmbH / Mr.
Tnom.: 25°C / Unom: 120 V AC / channel:
according to §15.247, peak detector
Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Freq: 12.411GHz, Emax: 44.72dBpV/m, RBW: 1MHz

Hoppe
94 / antenna:
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model :

Test Site / Operator:
Test Conditiocons:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

RTX Telecom A/S

Wireless Gateway for Security System

WGC1G0¢

Eurofins ETS Product Service GmbH / Mr. Hoppe

Tnom.: 25°C / Unom: 120 V &C / channel: 94 / antenna:
according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA%120D, ampl.+HP.

Freg: 14.896GHz, Emax: 46.01dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT:
Model :

Test Site / Operator:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

RTX Telecom A/S

Wireless Gateway for Security System
WGCL0G0

Eurofins ETS Product Service GmbH / Mr.
Tnom.: 23°C / Unom: 120 V AC / channel:
according to §15.247, peak detector
Dist.: 3m, Ant.: HLO25, amplif.

Hoppe

94 / antenna: 2

Freq: 24.615GHz, Emax: 50.67dBpV/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security Systen

Model: WGC1000

Test Site / Operator: Eurofins ETS3 Product Service GmbH / Mr. Hoppe

Test Conditions: Thom.: 25°C / Unom: 120 V AC / channel: 94 / antenna: 2
Test Specification: according to §15.247, peak detector

Comiment 1: Dist.: 3m, Ant.: HL025, amplif.

Comment 2: Freq: 24.615GHz, Emax: 49.32dBpV/m, RBW: 1MHz
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Annex H

Band-edge compliance

Test Report No.: GOM20803-1683-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex H



i eurofins

FCC part 15.247

HHRL L

Band-edge compliance of RF conducted emissions

Wireless Gateway for Security System

EUT

Model WGC1000

Approval Holder InGrid Inc

Temperature / Voltage 23°C [ Vnom

Test Site / Operator Eurofins Product Service GmbH
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.; 0

Comment 3 Single frequency mode

®

Ref 30 dBm

Attt 60 dB

*RBW 30 kH=z
*VBW 30 kHz

SWI 15 ms

[ Mr. Treffke

Delta 1 [Tl 1
-51.99
-830.000000000

dB
kHz

30 Offket 0.5 dB 1 Marker| 1l [T1
ﬁ 23106 dBm
20 I'\L\/\ | 4png30bon cnz |IEN
10 /
/ VT,
-0
l—10 fw N
lL—20 )/v)/‘/vi \\\
30 op WVl
N o,
s g A pen
40
F—50
l—-&0
Pl
-70
Center 2.40035 GHz 500 kHz/ Span 5 MHz

Comment : Limit: Marker DRelta value >20 dB; Result:

Date:

8.mMAY.2008

14:10:07

PASS

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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[T

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Wireless Gateway for Security System

Model WGC1000

Approval Holder InGrid Inc

Temperature / Voltage 23°C f Vnom

Test Site / Operator Eurofins Product Service GmbH [ Mr. Treffke
Test Specification FCC part 15 section 247(c)

Comment 1 Band-edge compliance

Comment 2 Channel.: 94

Commeni 3 Single frequency mode

®

*RBW 30 kHz Delta 1 [T1 1]

*vBwW 30 kH:=z —54.35 dB
Ref 30 dBm att 60 dB SWT 15 ms 1.520000000 MH=
30 Offget O0.% dB Markeri 1l [T1
1 20L 72 dBm
o0 ) 4 2| 4gd050p00 cH
=, WAl
/ \ LVL
i ] \
B / | U k
——20 /
‘—30 wﬁv J_
l~a0
50
——60
F2
-70
Center 2.48175 GHz 500 kHz/ Span 5 MH=z
Comment: Limit: Marker Delta value >20 dB; Result: PASS
Date: 8.MAY.Z2008 14:11:27

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 1 of 1
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{1

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT
Model

Approval Holder
Temperature / Voltage

Wi

T Byt et Dmerios 3 pnbeld
TS Provhiet Service e

reless Gateway for Security System

WGC1000

Test Site / Operator Eu
Test Specification

Comment 1 Ba
Commaent 2 Ch
Comment 3

®

InGrid Inc
23°C /' Vhom

rofins Product Service GmbH /  Mr. Treffke

FCC part 15 section 247(c)

nd-edge compliance
annel.: 0

Hopping mode

*RBW 30 kHz Delta 1 [Tl |
*VBW 30 kH=z -57.30 dB
Ref 30 dBm Attt &0 dB SWT 15 ms —1.74Q0000000 MH=
30 Offget 0.5 dB Mar%gr 1 [Tl
ﬁ 23129, dBm
|20 L:‘Hﬂim canbooll g | EN
=10 / {,
f \ f -
i n )
=10 /\{
-—20 Aﬁ"d
=30

-40
F—-50
F—60
Fl
~70
Center 2.40035 GH= 500 kHz/ Span 5 MHz
Comment: Limit: Marker Delta value >20 dB; Result: PASS

Date:

9.MAY.2008

10:19:38

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Page 1 of 1



& eurofins

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Wireless Gateway for Security System

Model WGC1000

Approval Holder InGrid Inc

Temperature / Voltage 23°C !/ Vnom

Test Site / Operator Eurofins Product Service GmbH [/ Mr. Treffke
Test Specification FCC part 15 section 247(c)

Comment 1 Band-edge compliance

Comment 2 Channel.: 94

Comment 3 Hopping mode

@ *RBW 30 kH=z Delta 1 [T1 ]
*VBW 30 kH=z —54 .36 dB
Ref 30 dBm Att 60 dB SWT 15 ms 1.560000000 MH=
30 Offget 0.5 dB Marker| 1 [T21
1 20[ 83 dBm
| 204 y a Y 21 A8304000Q0 GHz B
= | A A M ¥l
)., L\J L\J '\{ \[Lv[\\
-—20 \‘(l
--30 “lu -
ARARAL A
]
50
F-60
F2
-70
Center 2.48175 GHz 500 kHz/ Span 5 MH=z
Comment: Limit: Marker Delta wvalue >20 dB; Result: PASS
Date: 9.MAY.2008 10:22:30

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Sir. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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Annex |

AC power line conducted emissions

Test Report No.; GOM20803-1683-P-15

Eurofing ETS Product Service GmbH
Starkower Str. 38¢, D-15526 Reichenwalde, Germany

Annex |



EMI voltage test in the ac-mains according to FCC part 15

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specificaticn:
Comment 1:

Comment 2:

RTX Telecom A/S

Alarm system containing GSM/GPRS, 2G4 WDCT, 345 MHz receiver
thd

FEurofins ETS Production Service GmbH / Mr. Marguardt

Unom: 120 V/AC {(AC/DC adaptor), Tnom: 23°C

V-Network: ESHZ-25 (L1)

mode: GSM850-link, pcl 5, 2G4 aktiv

Level [dBuV]
70

]
60 ]

™
50!1& e~
40 !i“\, i/\1 ;\;\’\ o ?-swﬂ"’ ““i ;“4 - ;

IRRRIEmAr R
' i

30|,
\ |
2 LN N Aﬂvﬂl I 14 MEMMJWMW’WM
VAT T i
10 r ]
O‘150k 300k 500k 700k 1M 2M M 4M 6M 10M 20M 30M !

Frequency [Hz]

----- —MES FCCplb5_pre PK
ME5 FCCplb_pre AV
LIM ¥CCplb QP 01
LIM FCCpl5_AV 01

Voltage QP Limit
VYoltage AV Limit
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EMI voltage test in the ac-mains according to FCC part 15

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

RTX Telecom A/S
Alarm system containing GSM/GPRS, 2G4 WDCT, 345 MHz receiver

thd

Eurofins ETS Production Service GmbH / Mr. Marquardt
Unom: 120 V/AC (AC/DC adaptor}, Tnom: 23°C
V-Network: ESHZ-£5 (N)

mode: GSM850-1link, pcl 5, 2G4 aktiv

Level [dBpV]

70

60

/

50

_,_.—-——"J

L

/

™
\ Ay o

40

20—
\

30[\
\ \ ﬂ_f\

=]

10

FCCpl5 AV 01

0
150k 300k 500k 700k 1M 2M M 4M &M 10M 20M 30M
Frequency [Hz]
fffffff MES FCCpl5 pre PK
MES FCCpl5 pre AV
LIM FCCpld QP 01 Voltage QP Limit
LIM Voltage AV Limit !
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ETE Produst Sarvice G

Annex J

Receiver radiated emissions

Test Report No.: GOM20803-1683-P-15

Eurofins ETS Product Service GmbH
Starkower Str. 38¢, D-15526 Reichenwalde, Germany

Annex J



Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval flolder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Thom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according to RS3-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq:137.996MHz Emax:40.23dBuv/m RBW: 100 kHz

Level [dBpV/m]
50.00

45.00

40.00 '

35.00

b | M’M LM %A\W\MMMW
M A WW |

25.00 a! ,J.

e,
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: RTX Telecom A/S

REUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according to RSS-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq:137.996MHz Emax:35.35dBuV/m RBW: 100 kHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder:

REUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

RTX Telecom A/S

Wireless Gateway for Security System

WGC1000

Eurofins ETS Product Service GmbH / Mr. Hoppe

Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna:

according to RSS-Gen Issue 1
Dist.: 3m, Ant.: HL 223, ampl.
Freq:674.549MHz Emax:33.38dBuV/m RBW: 100 kHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: RTX Telecom A/S

EUT: Wireless
Model: WGC1000

Gateway for Security System

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Thom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according to R8S-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: HL 223, ampl,

Comment 2: Freq:834.870MHz Emax:30.44dBpv/m RBW: 100 kHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System
Model: WGC1000

Test Site / Operater: Eurofins ETS Product Service GmbH / Mr.
Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel:
Test Specification: according to RS55-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freg:3.874GHz Emax:43.87dBpV/m RBW: 1 MHz

Hoppe
47 / antenna: 1
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hop
Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47
Test Specification: according to RSS5-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freg:3.910GHz Emax:44.04dBpV/m RBW: 1 Mi=z

pe
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: RTX Telecom A/S

BUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according to RSS-Gen Issue 1

Comment. 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freq:7.992GHz Emax:49.41dBpV/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

WGC1000

Tnom, :

Dist.:

RTX Telecom A/S
Wireless Gateway for Security System

120 Vv AC / chann

Ant.: BBHA912QD, ampl.

Burofins ETS Product Service GmbH / Mr.
25°C / Unom:
according to RS55-Gen Issue 1
3m,
Freq:7.824GHz Emax:49.09dBpV/m RBW: 1 MHz

el:

Hoppe
47 / antenna: 1
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGCL1G0G

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according to RSS5-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freq:10.966GHz Emax:42,.01dBpvV/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: RTX Telecom A/S

BUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 1
Test Specification: according to R38-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freq:11.551GHz Emax:41.71dBpV/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RS8S-GEN

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
Test Specification: according to RS$S8-Gen Issue 1

Comment. 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq:134.930MHz Emax:39.65dBpv/m RBW: 100 kH=z

Level [dBpV/m}
50.00

45.00

40.00

S —

35.00

30.00‘ l JNI uh & N‘
i

21.65

M wwwv\W V‘MWM“A

30M 80M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]

MES 1. RS8S8-Gen Rx
LIM RSS_Gen Rx

Page 1/1 07/05/2008 10:28 Overview / Antenna vertical



Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
Test Specification: according to RSS-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freg:134.930MEz Emax:34.30dBpvV/m RBW: 100 kHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
Test Specification: according to RS5-Gen Issue 1

Comment. 1: Dist.: 3m, Ant.: HL 223, ampl.

Comment 2: Freq:672.946MHz Emax:34.45dBpV/m RBW: 100 kHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr., Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna:
Test Specification: according to RSS-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: HL 223, ampl.

Comment 2: Freq:948.697MHz Fmax:31.01dBpV/m RBW: 100 kHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
Test Specification: according toe RS8S5-Gen Issue 1

Comment. 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freq:3.910GHz Emax:43.62dBuV/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Furofins ETS Product Service GmbH [/ Mr. Hoppe

Test Conditions: Ynom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
Test Specification: according to R3S-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freq:3.9%916GHz Emax:44.27dBpV/m RBW: 1 Miz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Hoppe

Test Cenditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
Test Specification: according to RS5S-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHAS9120D, ampl.

Comment 2: Freq:7.816GHz Emax:49.51dBuV/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder:

EUT:
Model:

Test Site / Operator:

Test Con
Test Spe
Comment
Comment

ditions:
cification:
1:

2:

RTX Telecom A/S

Wireless Gateway for Security System

WGC1000

Eurofins ETS Product Service GmbH / Mr. Hoppe

Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
according to RSS5-Gen Issue 1

Dist.: 3m, Ant,: BBHA9120D, ampl.

Freq:7.984GHz Emax:49.50dBuv/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000C

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
Test Specification: according to RSS5-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freg:11.359GHz Emax:41.82dBpV/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: RTX Telecom A/S

EUT: Wireless Gateway for Security System

Model: WGC1000

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Hoppe

Test Conditions: Tnom.: 25°C / Unom: 120 V AC / channel: 47 / antenna: 2
Test Specification: according to RSS-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freq:11.279GHz Emax:41.88dBpV/m RBW: 1 MB=z
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TE Srowuct Servies Gmbi

Annex K

Measurement diagrams co-location GSM 850 and 1900

Test Report No.: GOM20803-1683-P-15

Eurofins ETS Preduct Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex K



Carrier power (Field Strength)

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:

Test Specification:

Comment 1:
Comment 2:

RTY Telecom A/S

GSM back up provision for security system

WGC1000 / co location GSM 850 »< DCT 2G4 ch.: 47
Eurofins ETS Product Service Gmbi / Mr, Cersovsky
25°C / Unom.: 12 V DC (power supply)

according to §15.247

Dist.: 3m, Ant.: H1 025

Freg: 2.442GHz, Emax: 110.13dBpvV/m, REW: 100kH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT:

Model:

Operator:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

RTX Telecom A/S

GSM back up provision for security systen

WGC1000 / «co location GSM 850 >< DCT 2G4 ch.: 47
Eurofins ETS Product Service Gmbi / Mr. Cersovsky
25°C / Unom.: 12 V DC (power supply)

according to §15.247

Dist.: 3m, Ant.: HK 116

Freq: 196.222MHz, Emax: 34.96dBpV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

RTX Telecom A/S

GSM back up provision for security system

WGC1000 / c¢co location GSM 850 >< DCT 2G4 ch.: 47
Eurofins ETS Product Service GmbH / Mr. Cersovsky
25°C / Unom.: 12 V DC (power supply)

according to §15.247

Dist.: 3m, Ant.: HK 116

Freq: 191.500MHz, Emax: 34.79dBpV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: GSM back up provision for security system
Model : WGC1000 / co location GSM 850 >»>< DCT 2G4
Operator: Eurofins ETS Product Service GmbH Mr.
Test Conditions: 25°C / Unom.: 12 V DC (power supply)

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 836.444MHz, Emax: 78.,90dBpV/m, RBW:

ch.:
Cersovsky
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47
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

RTX Telecom A/S
GSM back up provision for security system

WGC1008

/ «co location

FEurofins ETS Product Service GmbH /

25°C / Unom.:

12 v DC (power supply!}

according to §15.247

Dist.: 3m, Ant.:
Freq: 836.444MHz, Emax:

HL 223, amplif.

83.57dBpvV/m, RBW:

GSM 850 >< DCT 2G4

Mr .

100kH=

47
Cersovsky
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model :
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

RTX Telecom A/S

GSM back up provision for security system

WGC100G6 / co location GSM 850 »>< DCT 2G4 ch.: 47
Eurofins ETS Product Service GmbH / Mr. Cersovsky
25°C / Unom.: 12 V DC (power supply)

according to §15.247, peak detector

pist.: 3m, Ant.: H1 025, amplif.

Freq: 1.675GHz, Emax: 60.47dBpvV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT:

Model:

Operator:

Test Conditions:
Test Specification:
Comment 1:

Comment. 2:

RTX Telecom A/S
GSM back up provision for security system

WGC1000 / co location GSM 850 >< DCT 2G4 c¢h.: 47
BEurofins ETS8 Product Service GmbH / Mr. Cerscvsky
25°C / Unom.: 12 V DC {(power supply)
according to §15.247, peak detector
Dist.: 3m, Ant.: H1l 025, amplif.

Freq: 2.509GHz, Emax: 57.54dBpV/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT:

Model:

Operator:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

RTX Telecom A/S

GSM back up provision for security system
WGC1000 / <co location GSM 850 >< DCT
Burofins ETS Product Service GmbH /
25°C / Unom.: 12 V DC (power supply}
according to $15.247, peak detector
Dist.: 3m, &nt.: H1 025, ampl.+HP.

Freq: 4.182GHz, Emax: 49.51dBpV/m, RBW: 1MHz

2G4
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT:

Model:

Operator:

Test Conditions:
Test Specification:
Comment. 1:

Comment 2:

RTX Telecom A/S
GSM back up provision for security system
WGCLl000 / co location GSM 850 >< DCT 2G4 ch.: 47

Eurofins ETS Product Service GmbH / Mr. Cersovsky
25°C / Unom.: 12 V DC (power supply}

according to §15.247, peak detector

Dist.: 3m, Ant.: H1 025, ampl.+HP.

Freg: 5.858GHz, Emax: 57.78dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: GSM back up provision for security system

Model: WGC1000 / co location GSM 850 »>< DCT 2G4 ch.: 47
Operator: Burcofins ETS Preoduct Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 12 V DC (power supply)

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: H1 025, ampl.+HF.

Comment 2: Freq: 11.956GHz, Emax: 41.23dBnv/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

BUT:
Model:

Operator:
Test Conditions:
Test Specification:

Comment
Comment

1:
2

RTX Telecom A/S3

GSM back up provision feor security system

WGC1000 / «co location GSM 850 >< DCT 2G4 <ch.: 47
Furofins ETS Product Service GmbH / Mr. Cersovsky
25°C / Unom.: 12 V DC (power supply)

according to $§15.247, peak detector

Dist.: 3m, Ant.: H1 025, ampl.+HP.

Freq: 11.849%GH=z, Emax: 41.70dBpV/m, RBW: 1MH=z
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: RTX Telecom A/S

EUT: GSM back up provision for security system

Model: WGC100C / co locaticn GSM 850 >< DCT 2G4 ch.: 47
Operator: Eurcfins ETS Product Service GmbH / Mr, Cersovsky
Test Conditions: 25°C / Uncm.: 12 V DC (power supply)

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 15.583GHz, Emax: 41.49dBpV/m, RBW: 1MHZ
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

RTX Telecom A/S

GSM back up provision for security system

WGC1000 / co location  G3M 850 »>< DCT 2G4 ch.: 47
Eurofins ETS Product Service GmbH / Mr. Cersovsky
25°C / Unom.: 12 V DC {power supply)

according to $§15.247, peak detector

Dist.: 3m, Ant.: H1l 025, ampl.+HP.

Freg: 14.978GHz, Emax: 42,58dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

RTX Telecom A/S

EUT: GSM back up provision for security system
Model: WGC1000 / co location GSM 1900 >< DCT 2G4 ch.: 47
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Condiktions: 25°C / Unem.: 12 V DC {power supply)
Test Specification: according to §15.247, peak detecter
Comment 1: Dist.: 3m, Ant.: H1 025, amplif.
Comment 2: Freq: 1.882GHz, Emax: 55.69dBuvV/m, RBW: 1MHz
Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

RTX Telecom A/S

EOQT: GSM back up provision for security system
Model: WGC1000 / co locaticn GSM 1900 >< DCT 2G4 ch.: 47
Operator: Eurofins ETS Product Service Gmbi / Mr, Cersovsky
Test Conditions: 25°C / Unom.: 12 V DC (power supply)
Test Specification: according to §15.247, peak detector
Comment 1: Dist.: 3m, Ant.: Hl 025, amplif.
Comment 2: Freq: 1.882GH=z, Emax: 59.96dBpV/m, RBW: 1MHz
Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Operator:
Test Conditions:
Test Specification:

Comment
Comment

1l:
2:

RTX Telecom A/S

GSM back up provision for security system
WGC1000 / «co location GSM 1900 >< DCT 2G4 ch.:
Mr. Cersovsky

Eurofins ETS Product Service GnbH
25°C / Unom.: 12 V DC (power supply)
according to $15.247, peak detector
Dist.: 3m, Ant.: H1l 025, ampl.+HP.

Freq: 7.960GHz, Emax: 48.68dBpv/m, RBW:

1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT:

RTX Telecom A/S
GSM back up provision for security system

Model: WGC1000 / <o location GSM 1900 >< DCT 2G4 «ch.: 47
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 12 V DC (power supply)
Test Specification: according to §15.247, peak detector
Comment 1: Dist.: 3m, Ant.: HlL 025, ampl.+HP.
Comment 2: Freq: 7.969GHz, Emax: 48.73dBpv/m, RBW: 1MH=z
Level [dBuV/im]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Medel :
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

RTX Telecom A/S

GSM back up provision for security system

WGC1000 / co location GSM 1900 »>< DCT 2G4 ch.: 47
Eurofins ETS Product Service GmbH / Mr, Cersovsky
25°C / Unom.: 12 V DC (power supply)

according to §15.247, peak detector

Dist.: 3m, Ant.: Hl 025, ampl.+HP.

Freq: 11.964GHz, Emax: 41.49dBpV/m, RBW: 1MHAz
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